

TEST CERTIFICATE

Issued to: Nuhas Oman L.L.C.
Road no.2, Plot no. 70, Rusayl Industrial Estate
PC -124 Muscat
Oman

For the product: Power cables with XLPE insulation

Trade name: NUHAS OMAN

Tested cables: CU/XLPE/PVC/AWA/PVC 1x630 mm²
CU/XLPE/PVC/SWA/PVC 4x185 mm²
CU/XLPE/PVC/SWA/PVC 7x2,5 mm²

Covered range: CU/XLPE/PVC/AWA/PVC 1x1,5 mm ~ 1x630 mm².
CU/XLPE/PVC/SWA/PVC 2x1,5 mm ~ 2x500 mm².
CU/XLPE/PVC/SWA/PVC 3x1,5 mm ~ 3x500 mm².
CU/XLPE/PVC/SWA/PVC 4x1,5 mm ~ 4x500 mm².
CU/XLPE/PVC/SWA/PVC 5x1,5 mm ~ 5x500 mm².
CU/XLPE/PVC/SWA/PVC 7x1,5 mm ~ 37x1,5 mm².
CU/XLPE/PVC/SWA/PVC 7x2,5 mm ~ 37x2,5 mm².
CU/XLPE/PVC/SWA/PVC 7x4,0 mm ~ 37x4,0 mm².

Ratings: 0,6/1kV

Manufactured by: Nuhas Oman L.L.C.
Road no.2, Plot no. 70, Rusayl Industrial Estate,
PC -124 Muscat
Oman

Requirements: IEC 60502-1:2004 including A1:2009

Remarks: The tested cables meet the requirements.

This Test Certificate is granted on account of an examination by DEKRA, the results of which are laid down in a confidential test report nos. 2243961.51-CAT, 2243961.52-CAT, 2243961.53-CAT.

The examination has been carried out on one single specimen of the product, submitted by the manufacturer. The Attestation does not include an assessment of the manufacturer's production. Conformity of his production with the specimen tested by DEKRA is not the responsibility of DEKRA.

Arnhem, 29 April 2021

Number: 2243961.01-DTC

DEKRA Certification B.V.



F.S. Strikwerda
Certification Manager

© Integral publication of this certificate and adjoining reports is allowed